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TEST RESULTS
S.No. Name of the Test ;‘;ﬁ:ﬁ Unit Test Value Obtained
\ 2 ! CIPET . High Density Polyethylene (HDPE)

01. Material Identification Method (No Chlorine Found)
Remarks: Nil
Note:

1) Selection of samples for individual test has been done in accordance with respective test method.
2) Detgils of test sub-contracted: Nil

3) Remnant samples will be disposed after 3 months from the date of issue of test report,
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